



ROAD



SEA



AIR



RAIL

GL Noble Denton



Test Certificate

Certificate No.: 4772 06 02141 89/5

We hereby certify that the ITEM described in the following was tested by our Inspector.

Objects: Composite Polyester Corded Strapping **X-Pak 32mm**

Place/date of test: 13th & 16th January 2012

The undersigned Inspector of Germanischer Lloyd herewith confirms having witnessed the testing of one way load restraint systems on

The following tests were carried out:

- 1) Linear break strength test of **Composite Polyester Corded Strapping**
specified strength : 1650 kg +/-10% **actual strength :** 1735,16 kg
- 2) Overall System break strength test of **Composite Polyester Corded Strapping** in
combination with Buckle
actual system strength : 2740,99 kg

The above mentioned tests were carried out on a calibrated test bench.

Intended for : Textile and Composite Strap

Stamping

This Certificate is valid until
January 2017

Place and date: 16th January 2012


Hakan ÖNAL
 Inspector to Germanischer Lloyd
 INDUSTRIAL SERVICES
 20073

Managing Directors: Lutz Wittenberg (Spokesman) • Dr Hans Berg
 Germanischer Lloyd Industrial Services GmbH, Registered Office Hamburg No. HR B 86804, VAT Reg. No. DE 228 282 604
 Place of performance and jurisdiction is Hamburg. The latest edition of the General Terms and Conditions of Germanischer Lloyd Industrial Services GmbH is applicable. German law applies.